255.1 93PR |

mmmmm l[(('lx‘Lith"i' OR

=roiect SPOINSOTES

Qrganised by

DEPARTMENT OF SANITARY ENGINEERING
ALL INDIA INSTITUTE OF HYGIENE 8
PUBLIC HEALTH, CALCUTTA

In Collaboration with
WATER AID, UK & MANDRA UNNAYAN SAMSAD | EEISRSEI vy






LIBRARY

INTERNATIONAL REFERENCE CENTRE
FOR COMMUNITY WATER SUPPLY ANR
SANITATI@N (IRC)

Proceedings Of The Workshop On
Sanitary Protection And Upgradation
of Traditional Surface Water Sources

for Domestic Consumption

—A Project Sponsored by UNICEF

17th To 18th August
1992

HELD AT
AllH&PH AUDITORIUM
CALCUTTA

Organised by

Department Of Sanitary Engineering

All India Institute Of Hygiene And Public Health
Calcutta

m——

CoffaborationWitt
' LIBRARY, INTERNATIONAL REFERENCE
[...]
as required. There I1s an arrangement of flow measurement at Inlet with V-Notch Weir flow indlcqjing
device.



9.2.2 Setitling Tank

Two settling fank each of 4 hours defention period have been provided and each is designed for
a flow of 8.5 m3/hr. The setting tanks are constructed by providing earth embankment and brick
flat pitching with cement polinting. Suitable inlet and outlet arrangements have been kept in the
sefting tanks with 0.6 M. walkway all round. The settling fanks remove suspended solids which
escdpe out from pond. Normally one settling tank will work except during pedk period when both
the settling tanks shall work for shott duration only. The settling tanks have also been provided with
dewatering arrangement for periodical cleaning.

9.2.3 Slow Sand Fliter

Two slow sand filters each of 8.5 m3/hr. capacity having a surface area of 49.5 m? have been
provided. The walls of the filters are of brick masonry and the floor slab has been kept as 2.3 M
with free board of 0.3 M. of graded gravel and 0.9 M. of sand. The effective size of sand is 0.22
mm and uniformlty coefficient is 2. The under-drainage channel running longitudinally along each
filter has open jointed 80 mm dia. P.V.C. pipe shrouded with gravel packing. There is an arrangement
of Inlet confroller-cum-rate setler so that the filtered water supply remain unchanged Insplte of losses
occurring In the filter bed. Suitable arangements for isolation of each bed with top and bottom
entry of settled water has been kept. Filters are capable of taking 20% overload and shall also
cater for peak period load during short duration, Dewatering anrangement for emptylng each slow
sand filter has also been kept with pumping arrangement draining out into the pond.

9.2.4 Flitered Water Reservolr

An R.C.C. filtered water reservoir of 25 m® capdacity (approx. 3 hours detention) has been provided
wlth top cover slab. The reservolr can also be dewatered during maintenance along with slow sand
filters. The reservolr is fiited with filtered rate controller as well as V-Notch.

9.2.5 Clear Water Pump House

2 Nos. clear water pumps each of 8.5 m3/hr. capacity having a T.D.H. of 18 M. have been provided.
The pumps dare housed in an R.C.C. dry pit adjacent to filtered water reservolr. Suction/delivery
plpes, special valves, etc. inside the pump house have been provided. For disinfection, bleaching
powder solution tank and dosing equipment have been provided. Arrangement have been madse
for disinfectlon of stored water In the reservoir as well as in the delivery pipe line.

9.3 Water Quality

The Chemical and Bacteriological quality of treated watfer Is as follows :

1. pH : 7.3 - 7.4
2. E.C. (umhos/cm) : 500 - 520
3. Turbldity (JTU Scale) : 1.0 - 2.5
4, Alkalinity (mg/1) as CaCOa : 155 - 170
5. Chloride (mg/1) as Cl : 30 - 35
6. Hardness (mg/1) as CaCOs : 186 - 160
7. lron (mg/1) as Fe : Nil - 0.09
8. Total Coliforms/ 100 m! : Nil

9. Total Faecal coliforms/100 mi : NIl

20



The Chemical and Bacteriologlcal quality of raw ( Ganga ) water and pond water are presented
below

Raw Water Pond Water
1. pH : 73 ~- 74 7.3 - 7.4
2. E.C. (umohs/cm) : 540 - 580 520 - 540
3. Turbldity (JTU) : 50 - 600 10 - 20
4, Alkalinity (mg/1) as CaCOs ; 160 - 180 170 - 160
5. Chloride (mg/1) as ClI : 70 - 80 40 - 50
6. Hardness (mg/1) as CaCOs : 160 - 170 160 - 150
7. iron (mg/1) as Fe : 12 - 1.8 0.2 - 0.3
8. Total Coliforms/100 mi : 3500 - 4000 2500 - 3000
9. Total Faecal coliforms/100 mi : 2500 - 3500 2000 - 2500
9.4 Cost Analysis
No. of beneficiarles (present) - 5000
No. of beneficiarles (future max) - 10000
(Based on Rural Water Supply)
Max. capacity of the expt.
water freatment plant — 400000 It/day.
Capital cost
1. Cost of construction of the plant - Rs. 3,35,000.00
2. Inter - connection system - Rs. 50,000.00
3. Electrical works N - Rs. 15,000.00
Rs. 4,00,000.00

Capital cost Investment/person - RS. 40.00

Capltal cost Investment /It. capacity

of the plant . Rs. 1.00
Operation and maintenance cost
(Based on yearly requirement)
1. Cost of Bleaching powder

325 Kg. @ Rs. 10/- per kg. - Rs. 3.250.00
2, Cost of renewable top layer sand of SSF.

10 m® @ Rs. 150/- per m —  Rs. 1,500.00
3. General maintenance of the structure,

equlpment, plumbing etc. L.S. - Rs. 15,000.00
4, Salary of the operators

3 No. X Rs. 500/- p.m. X 12 months - Rs. 18,000.00
5, Electric bill - Rs. 46,000.00
6. Cost of amortization

(15 years @ 10% interest) - Rs. 48,000.00

O &M Cost/Year - Rs. 1,31,750.00

O & M Cost /month - Rs. 10,979.17
Max. tfreatment capacity of the plant - 400000 [t/day.
Productlon cost per 1000 |t - 0.91P

21



Cost Comparison

Surface water source :-

Cost of construction of 90 MLD water treatment plant - Rs. 1015 lakhs
Design population to be served - 867000
Capiltal cost Investment/person - Rs. 117.00
Capltal cost Investment/person/It. capaclty of the plant — RS. 1.13

If economy of scale is consildered, the capital investment for a conventlonal plant of
equivalent size, would be more than Rs. 3.00.

O & M Cost
1. Cost of chemical - Rs. 11500000.00
2. Cost of chlorine - Rs. 1200000.00
3. Cost of salary - Rs. 1800000.00
4, General maintenance of the structure,

equipment, pumping, media etc. - Rs. 2500000.00
5. Electric bill - Rs. 10000000.00
é. Cost of amortization — Rs. 12180000.00

Rs. 39180000.00

Producflon cost per 1000 Lt. - Rs. 1,19
Cost Comparison
Ground water source :-

Population to be served = 12500

Dia of deep fubewell = 180 mm.

Depth = 250 meter

No. of tube-well to be Installed = 2

Rate of pumping = 50000 Lt/hr.

Supply of water 500000 Lt/day.

Cost of Installation of 2 Nos. of tube-well
including pump room construction, electrical

works values efc complete RRs. 600000.00
Capltal cost Investment/person Rs. 48.00
Capital cost Investiment/Lt, capacity

of the plant Rs. 1.20

In case, lron-removal plant is required capital investment would be much higher.

O & M Cost -

1. Electricity charge —  Rs. §0000.00
2. Yearly generdl maintenance cost —  Rs. 10000.00 *
3. Salary of O & M Staff - Rs. 48000.00
4, Amortlzationi = i - -  Rs. 72000.00
5. Cost of bletiching powder ~ Rs. 3600.00 ‘ .
‘1 Rs. 183600.00
Supply of water =  50000Q Lt/day.
Productlon cost per 1000 Lt. = Rs. 1.00

22



Treatment P_rocess Diagram

INDEX
i -
1. Existing Pond
J 2. Inlet Chamber
5 («-m——_ Disinfection
3 ' 3. Double Action Single
Operation Handpump
4. Slow Sand Filter
Supply

5. Outlet Chamber

Slow Sand Fllter With Double
Action Single Operation (DASO) Handpump at Singur, Hooghly




B
River
(Ganga)

(O—

1

]
Pump

(O—

Existing Pump

Pond

Treatment Process Diagram

(Fig 2)

Plaln
Sedimentation

Slow Sand
Filter

Disinfection
O—» Supply
Pump
Filtered
Water
Reservoir

EXPERIMENTAL RIVER WATER TREATMENT PLANT AT BELUR, HOWRAH




Slow Sand Filter with Double Action Single
Operation (DASO) Handpump at Singur, Hooghly

Settling tank and SSF at Belur, Howrah




Household treatment of water from traditional surface water sources



10. Siudy On Household Trealmeni Of Water Fromn Tradilional Surface Water
Sources (Ponds/Rivers)

10.1 Model Study In The Laboratory

Under the present project pilot scale study has been done for household water puwification unlits.
The lapboratory set up model is presented. In Unit-A, pond water was stored. Alum as coagulant
and lime for pH adjustment was then added for flocculation with thorough mixing. The sedimentation
was then allowed for overnight setiling. The effluent from the Unit-A was then filtered in Unit-B at a
rate of 300 mi/min. (144 1t/hr/sq.m). The fiifration rate was adjusted according to design filtration
rate of slow sand filtration. The filter media was cleaned by backwashing which was done by ralsing
the Unit-C. Bleaching powder solution was then added in the bucket which collected filtered water
from Unit-C.

Fiitration rate was Increased in order ta monitor its functioning. It was found that increase of
fitration rate did not have significant impact on water qualty. However, higher filtration rafes in
such type of Instalments dre not applicable.

The filter runs were dependent on the quantity of water filtered. The filter was cleaned when
the same unit treated at least 3600 lts/day/sa.m. As a matter of fact, dunng the laboratory scale
study backwashing method of cleaning was adopted at an interval of every fortnight.

Alum was used as a coagulant and jar test was carrled out o defermine the dosage.
Followlng table depicts the alum dosage for varous turbidity in raw water.,

Alum Dosage

Raw Water Turbldity (JTU) * Alum dose (mg/1)
45 - 60 - 105
61 - 100 160
101 - 150 210
151 - 200 265

* 25% pure

Control of pH by addition of lime was necessary when raw water pH wdads found In the range
of 7.0 to 7.4. However at lower turbidity when the raw water pH was greater than 7.5 confroling
of pH by addition of lime may not be required.

Water quality analysis was camed out in the.Sanitary Engineeting Department Laboratory
regularly, Raw water and freated water quality for river and pond water are presented below.

23



River Water and Treated Water Quality

Parameters River Water Treated Water
1. pH 7.3 7.22.

2. EC (u mhos/cm) 520 510

3. Turbidity (JTU) Q0 2.5

4,  Alkalinlty (mg/1) as CaCO3 170 154

5. Chloride (mg/1) as Cl. 74 72

6. Hardness (mg/1) as CaCO3 166 160

7. lron (mg/1) as Fe 1.0 0.1

8. Total coliform/100 mi 4200 Nil *

9. Faecal Coliform/100 ml 2800 Nil *

* After Chlorination. minimum quantity of total and faecal coliforms were 65 and 35/100 ml
respectively In the treated water.

Pond Water and Treated Water Quallty

Parameters Pond Water Treated Water
1. pH 7.7 7.3

2.  EC (u mhos/cm) 380 370

3. Turbidity (JTU) 50 3

4,  Alkalinity (mg/1) as CaCOs3 155 142

5. Chioride (mg/1) as CL 64 62

6. Hardness (mg/1) as CaCO3 163 158

7. Iron (mg/1) as Fe. 0.8 0.1

8. Total Coliform/100 ml 2800 Nil *

@ Faecal Coliforrm/100 ml 1600 Nil *

* After Chlorination. minimum quantity of faecal and total coliforms were 55 and 25/100 ml
respectively In the treated water.

Laboratory study indicated that solids which are arrested at the fop layer of sand media
can not penetrate Inslde the media due to low rate of filtratlon. Accordingly method of scrapping
and washing of top layer of sand media (2 cm) was also adopted for Unit -B. This method of
cteaning would provide at least 3 to 4 weeks of filter run if usad for single family.

10.2 Field Study

On the basis of findings of laboratory scale study, pilot model purification units were Intfroduced In
the village at Mandra, Mandra Unnayan Samsad provided necessary suppart in conducting the
study In the field. Baselline data collection. KAP slrvey, health and nuitritional study were also
conducted before the commencement of the field model study. The findings of such studies have
been presented In earlier paraq.

Following two types of household modeils were intfroduced in Mandra village.

(a) Coagulation - flocculation Sedimentation - Filiration Disinfection technique (SFD)

(b)y Coagulation - flocculation Sedimentation - Disinfection technique (SD)



The criterla for selection of above two techniques are as follows :-

(@) Available turbidity of pond water.
(b) Upgradation of quality of pond water for drinking and caoking.
(c) Upgradation of gquality of pond water for domestic purposes except drinking.

In order to upgrade the quality of water for drinking, field model puiflcation units were
Introduced similar to laboratory model. The volume of the caagulation - flocculation - sedimentatlon
tank (Unit -A) was 100 Lis. The opening of the tank was kept at an helght 0.4H from the bottom so
that at least 60 L. of water could be clatified from the tank.

Unit-B conslsts of a sand filter having 30 c¢m thick sand media over 15 ¢cm thick gravel. There
wds a provision of constant water head of 30 cm above the sand media. The effective size of sand
was 0.2 mm and uniformity coefficlent was 2.5. The rate of filtration was ddjusted at 600 mi/min.
with the rate of filtratlon as 290 It/hr/sq.m.

The operation of the model units were practised by the women members of the family, The
workers were trained properly for operation and maintenance.

Inlflally pond water was carried by the women and stored in Unit A. After screening through
clean cloth. Alum and lime packets were supplied separately for each operation of treatment of
100 Lis. of water. The alum and lime was then added in 100 Lts. of water and stirred for 60 secs
rapldly and next 10 minutes slowly by a wooden spatula. The flocs thus formed were allowed to
settle for a minlmum period of one hour. However in some cases the flocs were allowed to settle
overnight.

60% of clarified water (60 Lt) was then filieted through Unit-B and allowed to be collected
In Unit -C. Bleaching powder packet which was also supplied earlier was then added in solution.
A 30 minutes time was allowed further for complete disinfection. The treated water on analysls was
found to be upgraded satisfactonly and conformed to drinking water quality standards. The whole
operation to treat 60 Lts. of water will take approximately 2 hours time.

A summary of water qualify analysis results for pond water and treated water from SFD Unit
are presented below ;

Water Quality - Performance of SFD Unit In field.

Parameter Raw Water (Pond) Treated Water (SFD)
1. EC (umohs/cm) 850 - 1050 780 - 890

2. pH 75-79 7.4 -7.6

3. Turbidlity (JTU) 50 - 60 3-56

4.  Alkalinlty (mg/1) as CaCO3 230 - 250 - 210 - 225

5. Chloride (mg/1) as Cl. 110 -120 100 - 115

6. Hardness (mg/1) as CaCOs 195 -210 185 - 205

7. lron (Mmg/1) as Fe. 0.85 : 0.1-02

8. Total Colliform/100 ml 3500 Nil *

9. Faecal Coliform/100 ml 1800 Nil *

* After chlorination a minimum of total coliform/100 ml and faecal ceolifarm/100 ml as 180/100
ml and 25/100 ml were detected.

25



SD unit (Coagulatlon - Flocculation - Sedimentation - Disinfection) for upgradation of pond
water quality for use in domestic activities except drinking was installed also. The unifs were provided
with an alm to distnbute safe water dernved from pond for use in domestic work e.g. washing of
clothes, utensils efc.

The unit consisted of a circular drum of volume of 150 Lfs. with a tap fitted at 0.4 H from the
bottom of the drum.

The drum was filled with pond water by women after screening through clean cloth. Alum,
lime and bleaching powder which was earlier supplied in packet for each cSperc’rion wds added.
It was then stirred rapidly for 60 secs and then stirred for 10 minufes with the help of a wooden
spatula. The floc thus formed was allowed to be seftled overnight. The supernatant from top was
collected and used for domestic purposes. The sediments then allowed to be washed out through
waste water tap. The above operation, however, may be carrled out twice a day by a family. The
unlf provided 90 Lits. of treated water in each operation. Minimum settling time of one hour was
required In the drum.

The SD Unit during operation reduced the turbidity considerably. The turblidity analysls results
dre presented below.

Removal of Turbidity (JTU) By SD Unilts.

Raw water (Pond) Treated Water (SD Unif)
30 7
40 7
50 8
60 8.5
70 10

10.3 Cost Analysis

The cost of household punfication unit would be as follows

Mcterial SFD Unit SD Unit
1. Galvanised lron 1000/ - 400/-
2. Plostic 750/- 275/-
3, Earthen — 100/-

The operational costs for SFD unit and SD Units are 15P/100 Lt and 10P/100 Lt respectively.

10.4 Mass Awadreness Camp

A mass awareness camp wds organised in collaboration with the NGO (Mandra Unnayan Samsad)
to educate villagers on varlous hedlth aspects of water supply and sanitation, sanittary protectlon
of surface water sources, use of safe water and operation and maintenance of water supply system,
and particularly about domestic storage and package purification unit. Villagers particlipated In
the mass awareness camp with open heart and 100% supported the programme Initiated under

26



the study. The use of the package waler treatment plant, developed for house use was
demonstrated; the same was by and large dppreciated. A majority of people however oplned